
Louisiana Clean Water State Revolving Fund Program 

Page | 0  
 

   

  

 

 
Photo provided by GSA Consulting 

INTENDED USE PLAN 

 

602 NORTH FIFTH STREET 
BATON ROUGE, LA 70802 
www.deq.louisiana.gov/cwsrf 

 



Louisiana Clean Water State Revolving Fund Program 

Page | 1  
 

TABLE OF CONTENTS 
 

I. Introduction ........................................................................................................................................... 3 

II. State Fiscal Year 2021 Project Funding ................................................................................................. 4 

III. Short and Long Term Goals ................................................................................................................... 6 
[...]
The LDEQ CWSRF commits to entering benefits information on all projects into CBR by the end of the 
quarter in which the assistance agreement is signed. 

  

http://www.deq.louisiana.gov/cwsrf


Louisiana Clean Water State Revolving Fund Program 

Page | 20  
 

VII. Public Review and Comment 
 

A copy of the IUP will be made available for public review and comment beginning October 12, 2020. 
Written comments will be accepted through close of business, November 18, 2020.  (See copy of 
public notice Attachment 3.)  Any comments received will be duly considered and will be provided to 
EPA. 

 

 

Picture 6: WWTP Upgrades to the filter system 

  



Louisiana Clean Water State Revolving Fund Program 
 

Page | 21  
  
  
  

VIII. Exhibits and Attachments 



Louisiana Clean Water State Revolving Fund Program 
 

Page | 22  
  
  
  

EXHIBIT 1: SFY 2021 PROJECT PRIORITY LIST 



Louisiana Clean Water State Revolving Fund Program 
 

Page | 23  
      

SFY 2021 Project Priority List 
Priority List 7/1/2020 through 9/10/2020 

Party Loan 
Number 

Priority 
Number 

Qualifi
es as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description Secondary Advanced 

Infiltratio
n/Inflow 

Sewer 
Rehabilit

ation 

New 
Collecto

r 

New 
Intercept

or 
Stormw

ater 
NPS 

Control 

Energy 
Conserva

tion 

Water 
Conserva

tion Other 
Fundable                                           
BOSSIER PARISH 
SEWER DISTRICT 
NO. 1 

221880-02 62 No 10,000,000 10,000,000 0 0 No 212 Extending collection system and 
constructing 2 lift stations 10,000,000 0 0 0 0 0 0 0 0 0 0 

SULPHUR 221908-01 55 Yes 17,000,000 15,000,000 0 0 Yes 212 Rehabilitation of collection 
system to reduce excessive I/I 
problems.  Rehabilitation and 
modification of existing lift 
stations, force mains, and gravity 
mains to improve reliability and 
capacity during peak flows to 
prevent sewer overflows. 

0 0 7,500,000 7,500,000 0 0 0 0 0 0 0 

LAKE CHARLES 221215-02 55 Yes 15,000,000 15,000,000 0 0 No 212 Modifications to Treatment 
Plants A,B,C and D and 
associated collection and 
transmission systems.  This will 
include rehabilitation of a 
majority of the infrastructure and 
equipment at Plant A and 
construction of a new Plant BC 
and upgrade and expansion  

12,450,000 0 2,550,000 0 0 0 0 0 0 0 0 

OAKDALE 221181-01 55 Yes 3,140,000 3,140,000 314,000 0 Yes 212 Rehabilitation to two lift 
stations, gravity sewer mains 
and manholes, and WWTP.  
WWTP rehab includes new 
aeration/mixing system, 
replacing automatic bar screen, 
and repairing/replacing effluent 
flow meter, composite sampler, 
wet weather lift station, clo 

0 1,036,200 1,727,000 376,800 0 0 0 0 0 0 0 

OLLA 221915-02 55 Yes 1,690,000 845,000 422,500 0 Yes 212 Renovation of 11 existing lift 
stations; rehabilitate select 
gravity components identified by 
a smoke test and/or CCTV 
inspection. 

0 0 371,800 473,200 0 0 0 0 0 0 0 

OPELOUSAS 221197-01 55 Yes 500,000 500,000 500,000 0 Yes 212 Repairs/Replacement of 
plumbing fixtures and sewer 
lines serving the City jail.  Also 
includes replacement of non-
functioning pumps at the 
existing sewer pump stations. 

0 0 0 500,000 0 0 0 0 0 0 0 

PLAQUEMINE 221587-01 55 Yes 1,500,000 1,500,000 300,000 0 No 212 Construction of a new pump 
station at the NWWTP site and 
new force main to transport raw 
wastewater to the ne Regional 
WWTP.  Would like to 
decommission NWWTP. 

0 0 0 0 1,500,000 0 0 0 0 0 0 

SALINE 221935-01 55 Yes 635,000 635,000 635,000 0 No 212 Replacement of WWTP  
(Design flow of 0.05 MGD with 
effluent limit of 20 mg/L BOD5, 
20 mg/L TSS) 

0 635,000 0 0 0 0 0 0 0 0 0 

WEST CARROLL 
PARISH SCHOOL 
BOARD 

221939-01 55 Yes 237,240 237,300 237,300 0 No 212 Replace existed WWTP with 
new 20,000 GPD extended 
aeration plant with clarifier and 
tablet chlorine contact chamber.  
New fencing, site work, 
electrical as well.  Discharge 
location to remain unchanged. 

237,300 0 0 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 
 

Page | 24  
 

Party Loan 
Number 

Priority 
Number 

Qualifi
es as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description Secondary Advanced 

Infiltratio
n/Inflow 

Sewer 
Rehabilit

ation 

New 
Collecto

r 

New 
Intercept

or 
Stormw

ater 
NPS 

Control 

Energy 
Conserva

tion 

Water 
Conserva

tion Other 
ASCENSION PARISH 221910-02 52 No 20,000,000 20,000,000 0 0 No 212 Proposed work includes 

consolidation and connection of 
existing parish sewer assets 
along Hwy 42 and Hwy 73 
corridors and routes those flows 
to a new 1 MGD WWTP in 
Geismar, which will discharge to 
the Mississippi River.  The 
WWTP will be an aerated 
lagoon with planned effluent 
limits of 30 mg/L BOD and 30 
mg/L TSS.  The WWTP will 
have an initial capacity for 1 
MGD, but will be expanded to 2 
MGD upon fulfillment of the 
consolidation efforts. 

9,200,000 0 0 0 0 10,800,000 0 0 0 0 0 

KINDER 221937-01 52 Yes 3,350,000 3,350,000 335,000 0 No 212 WWTP Pond Upgrades 
consisting of replacing aerators 
and pond baffles, installing a 
floating synthetic cover, 
removing existing LEMNA 
(duckweed), installing tertiary 
polishing reactor (Nitrogen 
removal).  Additionally, includes 
repairing levees and install 

0 3,350,000 0 0 0 0 0 0 0 0 0 

DODSON 221934-01 40 Yes 793,000 793,000 396,500 0 No 212 Construction of a facultative, 
aerated lagoon within existing 
oxidation pond.  Dredging of 
existing pond and new interior 
earthen levee.  Treatment 
equipment consists of floating 
cover, baffles, mixing system, 
primary aeration system, 
polishing reactor wi 

0 793,000 0 0 0 0 0 0 0 0 0 

Bayou Lafourche Fresh 
Water District 

221936-01 30 Yes 65,000,000 65,000,000 0 0 No 320 New Pumping facility to convey 
1,500 cfs of freshwater from 
Mississippi River to Bayou 
Lafourche {Component of 
Mississippi River 
Reintroduction into Bayou 
Lafourche Project - action item 
in approved CCMP for BTNEP} 

0 0 0 0 0 0 0 0 0 0 65,000,000 

JEFFERSON PARISH 221842-01 30 Yes 8,000,000 8,000,000 0 8,000,000 No 212 Jefferson Parish proposes to 
replace all (4,542) commercial 
water meters with automatic 
meter reading and smart 
metering technology with leak 
detection software. 

0 0 0 0 0 0 0 0 0 8,000,000 0 

                                            

Future Funding                                           
LAKE CHARLES 221215-03 126 Yes 23,700,000 0 0 0 No 212 Modifications to existing 

Treatment Plant D and 
associated collection and 
transmission systems.  This will 
include rehabilitation of the 
treatment plant, collection 
system, and transmission system 
as well as develop a diversion to 
alleviate capacity cons 

0 0 0 20,000,000 0 0 0 0 0 0 0 

SHREVEPORT 221870-04 60 Yes 876,000,000 0 0 0 Yes 212 Rehabilitation and replacement 
of sewer mains and manholes.  
Continuation of 5-phase SSA 
rehab related to the Consent 
Decree. 

0 0 0 20,000,000 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 
 

Page | 25  
 

Party Loan 
Number 

Priority 
Number 

Qualifi
es as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description Secondary Advanced 

Infiltratio
n/Inflow 

Sewer 
Rehabilit

ation 

New 
Collecto

r 

New 
Intercept

or 
Stormw

ater 
NPS 

Control 

Energy 
Conserva

tion 

Water 
Conserva

tion Other 
NATCHITOCHES 221165-01 60 Yes 935,000 0 0 0 No 212 Renovations to the Grand Ecore 

and Mill Street Lift Stations 
including new wet well, duplex 
pumping assemblies, site work, 
& piping and related items.  
Portions of the force main are 
also proposed for replacement. 

0 0 0 935,000 0 0 0 0 0 0 0 

NATCHITOCHES 221166-01 60 Yes 2,410,000 0 0 0 No 212 Proposes to replace the Sibley 
Lake Lift Station Force Main 
(Highway 1 Bypass Force 
Main); 20" FM, approximately 
22,600 LF. 

0 0 0 2,410,000 0 0 0 0 0 0 0 

NEW ORLEANS 
WATER & SEWER 
BOARD 

221091-01 56 Yes 9,236,000 0 0 0 Yes 212 Install Sludge Dryer and 
auxiliary equipment to use waste 
heat from the sludge incinerator 
exhaust to preheat / dry sludge 
before incineration. 

9,236,000 0 0 0 0 0 0 0 0 0 0 

WHITE CASTLE 221626-01 56 Yes 1,260,000 0 0 0 No 212 WWTP replacement of major 
components such as Screw 
Pump, Mechanical Bar Screen, 
Aeration System, and Clarifier 
Mechanism.  Also includes 
upgrading the solids handling 
system and replacement of the 
sludge drying beds with a sludge 
dewatering system (belt press, 
polymer system, and ancillary 
equipment). 

1,260,000 0 0 0 0 0 0 0 0 0 0 

ST. CHARLES 
PARISH 

221140-03 55 Yes 9,000,000 0 0 0 Yes 212 Upgrade Luling Aerated Lagoon 
to 3.0 MGD; Develop a 1.0 
MGD aerated lagoon on LA 
Hwy 3127 with a new effluent 
force main to the Mississippi 
River; St. Rose new Force 
Mains from Riverview and 
Charleston Subdivision; 
Upgrade Norco Pump Station 

6,300,000 0 2,700,000 0 0 0 0 0 0 0 0 

BONITA 221938-01 55 Yes 3,198,000 0 0 0 No 212 Project will consist of 
Infiltration/inflow correction via 
CCTV, CIPP, & point repairs.  
Manholes will also be inspected 
and lined where necessary.  
Mechanical rehab to 6 Lift 
stations and repairs to influent 
piping at the lift stations. 

0 0 159,900 3,038,100 0 0 0 0 0 0 0 

Natchez 221942-01 51 Yes 200,000 0 0 0 Yes 212 Project consists of replacing 
pumps, vales, piping, controls, 
and force main for Lift Station 
#2.  Additionally, the flow meter 
at the WWTP will be replaced.  
Defective manholes will be 
repaired / coated. 

12,000 0 26,000 162,000 0 0 0 0 0 0 0 

Rapides Parish Sewer 
District No. 1 

221940-01 50 Yes 1,800,000 0 0 0 No 212 Construct a new gravity main in 
the Penny Acres Subdivision to 
address I/I. 
Construct a new wastewater 
treatment plant in the Kellyland 
Subdivision. 

0 1,170,000 630,000 0 0 0 0 0 0 0 0 

Calcasieu Parish SD 
#11 of Wards 3 & 8 

221944-01 49 Yes 1,200,000 0 0 0 No 212 Proposed project includes 
dredging of the existing aeration 
ponds to alleviate capacity 
issues. 

0 1,200,000 0 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 
 

Page | 26  
 

Party Loan 
Number 

Priority 
Number 

Qualifi
es as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description Secondary Advanced 

Infiltratio
n/Inflow 

Sewer 
Rehabilit

ation 

New 
Collecto

r 

New 
Intercept

or 
Stormw

ater 
NPS 

Control 

Energy 
Conserva

tion 

Water 
Conserva

tion Other 
Lincoln Parish Police 
Jury 

221943-01 46 Yes 1,600,000 0 0 0 No 212 The proposed project includes a 
consolidation of the Blueberry 
Hills Sewage District and the 
North Chatham Road Area 
Sewage District.  Both WWTPs 
will be replaced with a single 
0.15 MGD package plant 
(located on the site of the North 
Chatham WWTP) with design 
effluent limits of 10 mg/L 
BOD5, 15 mg/L TSS, 200 mg/L 
fecal coli form, and pH of 6-9 to 
discharge in the same location 
(Moncrief Creek).  A separate 
blower will be installed to 
permanently operate the 
screening, sludge return, etc. 
independently from the aeration 
components.  A new lift station 
and force main are also proposed 
(from the Blueberry Hills 
WWTP to the new WWTP).  
Additional piping work will be 
required to reroute existing 
influent and effluent piping to 
connect to the new WWTP. 

0 1,248,000 0 0 0 352,000 0 0 0 0 0 

GRAMBLING 221058-01 40 Yes 1,925,000 0 0 0 No 212 Renovation of multiple existing 
lift stations and gravity system 
components as well as 
replacement of select force 
mains 

0 0 0 1,925,000 0 0 0 0 0 0 0 

JONESBORO 221732-01 34 Yes 1,230,000 0 0 0 Yes 212 Proposal to clean & CCTV 
approximately 20,000 LF of 
gravity mains suspected of 
having I/I issues and correct 
defects with point repairs, CIPP 
lining and pipe replacement.  
Also, upgrade & provide 2nd 
pump to about 18 lift stations. 

0 0 836,400 393,600 0 0 0 0 0 0 0 

CONSERVATION 
FUND 

221923-01 25 No 7,000,000 0 0 0 No 319 Purchase 7000 acres for 
watershed protection through 
land conservation. 

0 0 0 0 0 0 0 7,000,000 0 0 0 

                      
  



Louisiana Clean Water State Revolving Fund Program 
 

Page | 27  
  
  
  

EXHIBIT 2: ADMINISTRATIVE EXPENSES – STAFFING LIST & BUDGET  



Louisiana Clean Water State Revolving Fund Program 
 

Page | 28  
  
  
  

Administrative Expenses 
 

 

PART 1 - STAFFING LIST
as of July 15, 2020

LOUISIANA CWSRF  ANNUAL EST. CWSRF PERSONNEL INDIRECT
STAFF LISTING SALARY RATE WORKYEARS COST 66.37%

Accountant 3 64,921           1.00               64,921         
Engineer Intern 2 65,129           1.00               65,129         
Engineer 6-DCL 89,665           1.00               89,665         
Statewide Program Manager 96,858           0.97               93,952         
Engineer 6 112,551          0.40               45,020         

Totals 429,123$        4.37               358,687$      $238,061

Fringe Benefits $221,213 4.37               $180,061 $119,506

Total Salaries 538,748$      $357,567

PART 2 - ANNUAL CWSRF ADMINISTRATIVE BUDGET
THE BUDGET PERIOD FOR THIS IUP IS 7/1/2020 - 6/30/2021

Budget Category
Provided by 

Grant

Provided by 
Adm Fee 
Account Total

Salaries 358,687          358,687        
Fringe Benefits 180,061          180,061        
Indirect Cost 357,567          357,567        
Travel* 15,000           15,000         
Contractual Services** 65,000           65,000         

Total 976,315$        976,315$      

$115,000,000 is appropriated for construction of SRF projects.

*Travel for Engineers, and Financial staff for Inspections, Information Meetings and 
Conferences.  About 48 In-State travel trips and 12 Out-of-State travel trips or a total of approximately
60 trips per year.

** Contractual Services includes the services of a bond attorney for bond issues, legal opinions,
possible leveraging and rule or regulation revisions.



Louisiana Clean Water State Revolving Fund Program 
 

Page | 29  
      

EXHIBIT 3: PAYMENT SCHEDULE & BINDING COMMITMENT REQUIREMENTS 



Louisiana Clean Water State Revolving Fund Program 
 

Page | 30  
      

Payment Schedule SFY21 

Borrower Principal Interest Admin 4th Qtr 2020 1st Qtr 2021 2nd Qtr 2021 3rd Qtr 2021
ABITA SPRINGS 50,000         3,430         3,811         50,000                
ADDIS 192,000       14,695       16,327       192,000      
ALEXANDRIA 224,000       12,670       14,078       224,000      
AMITE CITY 83,000         797            885            83,000         
BLANCHARD 92,000         6,179         6,866         92,000         
BOSSIER CITY 2,577,000    199,635    221,817    2,577,000   
BOSSIER PARISH SEWER DISTRICT NO. 1 1,396,000    98,489       109,433    1,396,000   
BREAUX BRIDGE 284,000       10,375       11,528       284,000      
BROUSSARD 187,000       9,701         10,779       187,000      
CROWLEY 69,000         4,592         5,102         69,000                
DELHI 547,000       28,382       31,535       547,000      
DONALDSONVILLE 313,000       29,857       33,174       313,000              
EAST BATON ROUGE SEWERAGE COMMISSION 4,369,000    307,782    341,981    4,369,000   
FRANKLIN 51,000         4,458         4,953         51,000         
FRANKLIN PARISH 12,000         1,069         1,188         12,000         
GEORGETOWN 12,000         986            1,096         12,000         
GONZALES 766,000       51,343       57,047       766,000      
GRAMBLING 31,000         2,506         2,784         31,000         
GRETNA 171,000       7,205         8,005         171,000      
HAMMOND 214,000       15,935       17,706       214,000      
HARAHAN 134,000       9,665         10,738       134,000      
HAUGHTON 145,000       8,958         9,953         145,000      
HENDERSON 35,000         1,283         1,425         35,000         